



DISTRIBUTOR & IGNITION COMPONENTS

Parts List					
Ref	Class	Part	Description	Qty	Footnote
1		90747A27	DISTRIBUTOR ASSEMBLY	1	
2		805759A 2	CAP ASSEMBLY	1	
3	27	805760	GASKET-Distributor Cap	1	14
4	10	90926	SCREW (#10-32 x .812)	4	
5		13524A 5	WHEEL ASSEMBLY-Rotor Sensc	1	4
6	87	91019A 3	SENSOR ASSEMBLY	1	
7	10	66686	SCREW (#10-32 x 1.00)	1	
7	10	72202	SCREW (#10-32 x 1.250)	1	
8	43	818807	GEAR-Drive	1	
9	17	47617	PIN	1	
10	23	90915	BUSHING	2	
11	13	26996	LOCKWASHER (#10)	2	
12	11	68219	NUT (#10-32)	2	
13	27	34486 3	GASKET	1	14
14		52185	CLAMP	1	
15	10	34353	SCREW (.375-16 x 1.00)	1	
16	13	35048	LOCKWASHER (.375)	1	
17	12	20553	WASHER	1	
18	84	816608A61	CABLE KIT-Ignition-Spark Plugs (R)	1	
18	84	847701A 7	CABLE KIT-Ignition-Spark Plugs & C	1	
19	33	813421	SPARK PLUG	8	
20		54676	RETAINER (2 WIRE)	2	
21		32783	RETAINER (3 WIRE)	2	
22		32784	RETAINER (4 WIRE)	4	
23		816674	WIRE ASSEMBLY-Coil (BLACK)	1	
24	392	805570A 2	COIL KIT-Ignition	1	
25		65970T	BRACKET-Coil Mount (On Electric	1	4
25		77294T	BRACKET-Coil Mount (On Intake M	1	
26	10	41408	SCREW (#10-32 x 1.500)	1	
27	12	30164	WASHER	2	
28	13	26996	LOCKWASHER (#10)	2	
29	11	68219	NUT (#10-32)	2	
30	10	98261	SCREW (.375-16 x .750)	2	
-	27	817118A90	Gasket Set	-	
-	27	827014A92	Gasket Set	-	